

## TEST REPORT

(This report is issued subject to the terms & conditions set out below)

Page 1 of 1

<b>Your Ref:</b>	4504739114-T62	<b>Date:</b> 30/07/2025
<b>Our Ref:</b>	CHEM-25-03645-4A	
<b>Subject:</b>	Asbestos analysis on sample submitted by Knauf Gypsum Philippines, Inc. on 08/07/2025, test commenced on 08/07/2025.	
<b>Tested For:</b>	<b>Knauf Gypsum Philippines Inc.</b> 14th Floor – Office 2, One Paseo Building, Paseo de Arco corner E. Rodriguez Jr. Avenue (C5), ArcoVia City, Pasig City, 1604, Philippines <b>Attention: Villar, Ralphanthony</b>	
<b>Sample Description:</b>	FireShield / Fire Resistant Gypsum Board	

Test Parameter	Test Method	Result
Asbestos	ISO 22262-1: 2012 / PLM Method	No Asbestos Detected

Notes: Detection Limit 0.1%

Signed for and on behalf of Eurofins Stats Asia Pacific Pte Ltd



LEI ZHI PEI  
 DIRECTOR

**Terms & conditions:**

- 1) This Report is prepared based on the sample received/ analysed, the services requested by the Client and the conditions under which Services are performed by Eurofins Stats. This Report is not a representative of similar or equivalent Services on similar or equivalent items. The Report does not represent an endorsement by Eurofins Stats of the item.
- 2) Eurofins Stats will use reasonable diligence in the Services performed but no warranties are given and done may be applied to the Services, the Report or the facilities of Eurofins Stats whether directly or indirectly.
- 3) Eurofins Stats forbid the use of this Report in any publicity material, unless consented in writing by Eurofins Stats.
- 4) Eurofins Stats forbid the reproducing in part or in full of this Report, unless given approval by Eurofins Stats in writing.
- 5) Eurofins Stats shall not be liable for any direct or indirect loss or damage suffered by the Client or its agents, servants or representative, in contract, tort (including negligence or breach of statutory duty) or otherwise, whether arise or connected with the Services provided by Eurofins Stats to the Client.